
C

D

3

# QTY ITEM PART NO. DESCRIPTION
1 1 - FRAME, CHAINSTAY, BRG. 1056020 CHAINSTAY, CARBON. BEARING.

2 1 - FRAME, FT. TRI. 1065081-4 FRONT TRIANGLE, CARBON. (S, MD, LG, XL)

3 1 - FRAME, SEATSTAY, BRG. 1056021 DH PROTO - CS-SS CLEVIS

4 1 - FRAME, TOP LINK, BRG. 1805091 TOP LINK, CARBON 1-PIECE, BEARING

5 1 - PART, BATTERY N/A BATTERY

6 1 - PART, BRK ADAPTOR N/A BRAKE ADAPTOR - NOT INCLUDED IN FRM BOM

7 1 - PART, REAR SHOCK N/A BOS - REAR SHOCK

8 1 AXLE, MP LEFT 1094016 30MM MAIN PIVOT AXLE, LEFT, AL7075-T6. HARD BLACK ANODIZE.

9 1 AXLE, MP RIGHT 1094015 30MM MAIN PIVOT AXLE, RIGHT, AL7075-T6, HARD BLACK ANODIZE.

10 1 AXLE, REAR 192 3225001 REAR AXLE, M12x1.25x192mm (for 157 OLD).

11 1 AXLE, TOP LEFT 1096057 30MM TOP PIVOT AXLE, BEARING, LEFT, AL7075-T6. FIN: HARD BLACK ANODIZE.

12 1 AXLE, TOP RIGHT 1096056 30MM TOP PIVOT AXLE, BEARING, RIGHT, AL7075-T6. FIN: HARD BLACK ANODIZE.

13 4 BEARING, 6804 LLU MAX 1806014 CARTRIDGE BALL BEARING, 6804 LLU MAX BO

14 2 BEARING, 6806 LLB 1806015 BB 30 CARTRIDGE BEARING, 6806 LLB

15 2 BEARING, 6806 LLU MAX 1806016 BB 30 CARTRIDGE BEARING, 6806 LLU MAX BO

16 2 BOLT, 15MM CRANK  TI 1805066 15MM CRANK BOLT, TITANIUM, RAW.

17 1 BOLT, SHOCK BOT. 1804011 FLAT HD SHOCK BOLT, 10 X 81MM, AL7075-T6, HARD BLACK ANO

18 1 BOLT, SHOCK TOP 1805068 FLAT HD SHOCK BOLT, 10 X 75MM, AL7075-T6, HARD BLACK ANO

19 2 BOLT, SS LOW 1804009 CSNK HD, THRU BOLT, 20MM OD X28.25MM. HARD BLACK ANO.

20 2 BOLT, SS UP 1806017 FLAT HD, THRU BOLT, BEARING, 20MM OD X28MM. HARD BLACK ANO.

21 1 BUMPER LT. 1805051 STANCHION BUMPER, LEFT, W. RUBBER

22 1 BUMPER RT, 1805050 STANCHION BUMPER, RIGHT, W. RUBBER.

23 1 CABLE PLUG, RBR. 1095059 CABLE 3-HOLE THROUGH PLUG, RUBBER

24 1 CLAMP, DROPOUT 1095012 DROPOUT CLAMP, AL7005-T6, HARD BLACK ANODIZE

25 1 COLLET, M.P. 1094014 MAIN PIVOT COLLET, AL7005-T6,  FINISH:  MOLY HARD COAT

26 1 COLLET, TOP. PIV. 1094011 TOP PIVOT COLLET. AL7005-T6, FIN:  MOLY HARD COAT.

27 1 GROMMET 1095085 CABLE PORT GROMMET, SEATPOST HOSE & Di2 CABLE, RUBBER

28 1 HANGER, DER, STD. 1095092 STANDARD DERAILLEUR HANGER: HARD BLACK ANO.

29 1 HANGER, DER. DM. 1094018 DIRECT MOUNT DERAILLEUR HANGER, AL7075-T6, HARD BLACK ANO.

30 2 NUT, CLEVIS CS 1805028 CLEVIS NUT, 7075-T6 AL, M20X1, AT CHAINSTAY. HARD BLACK ANO.

31 2 NUT, CLEVIS TL 1805067 CLEVIS NUT, AL7075-T6 BLACK ANO, M20X1, AT TOP LINK

32 1 NUT, DROPOUT 1804007 DH DROPOUT AXLE NUT, M12X1.25, AL7075-T6, HARD BLACK ANO.

33 4 NUT, MP LOCK 1095078 MAIN PIVOT LOCKNUT, AL7075-T6, HARD BLACK ANO.

34 4 O-RING,  9.5MM 1806072 O-Ring, ID9.5mm X 1.5mm. 'OIL RESISTANT BUNA-N'

35 1 O-RING, 54MM 1805018 O-RING, ID 54MM, W:2.5. NITRILE. 

36 1 PORT COVER 1805056 SHIM. DI2 PORT COVER PLATE, PLASTIC

37 1 PROTECTOR, C.S. 1805053 CO-MOLD PLASTIC/RUBBER CS PROTECTOR WITH 3M 5952 TAPE

38 1 PROTECTOR, D.T. 1805055 PLASTIC DT PROTECTOR WITH 3M 5952 TAPE

39 1 PROTECTOR, FENDER 1635000 PLASTIC REAR FENDER WITH 3M 5952 TAPE

40 2 RACE, MP FLANGE 1805013 MAIN PIVOT FLANGE RACE, AL7075-T6, HARD BLACK ANODIZE

41 2 RACE, TP FLANGE 1806020 TOP PIVOT FLANGE RACE, BEARING, AL7075-T6, HARD BLACK ANO.

42 2 REDUCER - BOT. 1814008 BOTTOM SHOCK REDUCER, FOR 12.7MM ID EYELET BUSH. AL7075-T6.  HARD BLACK ANODIZE.

43 2 REDUCER - TOP 1805019 TOP SHOCK REDUCER, FOR 12.7MM ID EYELET BUSH. AL7075-T6. HARD BLACK ANODIZE.

44 1 RIDE-4 CHIP, NO THRD. 1094017 RIDE-4, NO-THRD, AL7075, HARD BLACK ANODIZE.

45 1 RIDE-4 CHIP, THREADED 1095013 RIDE-4, THREADED, AL7075, HARD BLACK ANODIZE.

46 2 SCREW, M4X16, A2 SS. 1805009 FLAT HEAD C'SUNK SOCKET SCREW, M4-0.7 X 16mm. A2 SS. FASTENAL:M42530016A40000

47 4 SCREW, M4X16, ALU. 1806013 C'SUNK SOCKET SCREW, M4x16mm, AL6061-T6, HARD BLACK ANO

48 1 SCREW, M5X16, A2 SS. 180475-016 C'SUNK SOCKET SCREW, M5-0.8x16mm. zinc plated 10.9 steel

49 2 SCREW, M5X25, A2 SS. 180475-025 C'SUNK SOCKET SCREW, M5-0.8x25mm.A2 SS.

50 2 SCREW, M6X16, ALU. 1806065 DOME HEAD CAP SCREW, M6X16, AL6061-T6, HARD BLACK ANO.

51 2 SCREW, M6X20, ALU. 1806071 C'SUNK SOCKET SCREW, M6x20mm, AL6061-T6, HARD BLACK ANO

52 2 SCREW, M6X22, A2 SS 1806073 DOME HEAD CAP SCREW, M6X22, STAINLESS STEEL.

53 1 SEAT CLAMP 165374JDM JD SEAT CLAMP, 34.9mm CLAMP, AL6061-T6. POLISH.

54 1 SPACER, 20MM HT 1195001 20MM HEAD TUBE SPACER, AL7075-T6, HARD BLACK ANODIZE

55 2 SPACER, MP. BRG. 1805058 MAIN PIVOT BEARING SPCR., AL7075-T6, HARD BLACK ANODIZE

56 6 SPACER, REAR BEARING 1806019 REAR PIVOT BEARING SPACER, AL7075-T6, HARD BLACK ANO.

57 2 SPACER, TP BEARING 1806067 TOP PIVOT BEARING SPACER, AL7075-T6, HARD BLACK ANO.

58 2 SPACER, TP BRG. SM. 1806021 TOP PIVOT BEARING SPACER, SMALL, AL7075-T6, HARD BLACK ANO.

59 2 WASHER, BRASS 1806011 BRASS WASHER, 16.5OD X 11ID X 1.5T

60 2 WASHER, BRASS 1806012 BRASS WASHER, 21OD X 16ID X 1.5T

 35 

 49 
 54 

 18 

 17 

 44 

 45 

 9 
 14 

 40 
 55 

 33 

 2 

 53 
 26 

 51 
 27 

 42 

 34 

 43 

 7 

 1 

 4 

 12 

 13 

 15 

 20 

 41 

 56 

 57 

 58 

 59 

 33 

 59 

 34 

 34 

 13 
 56 

 31 

 19 

 56 

 3 

 22 

 37 

 38 

 50 

 21 

 8 
 14 

 40 

 33 

 25 

 55 

 16 

 11 

 60 
 16 

 33 

 41 
 57 

 58 

 15 

 60 

 30 

 32 
 29 

 28 

 48 
 10 

 46 
 24 

 39 

 6 
 52 

 5 

 36 
 47 

 23 


	Sheet 1
	Views
	new_view_13
	new_view_14
	new_view_16



